' ®

Jag

SERCUBE

S /S BT 4B /ECYLINDER HEAD ASSY/CYLINDER ASSEMBLY

ONéogRs(slougoN T CODE) H3C&FK (CHINESE DESCRIPTION) %Dxé?m(;:\g\"‘)'s” g‘{%
)6001270X |GB57894BA£M6 X 12 (= [ £¥) BOLT M6X12 1
2 193301-70621513000 | 707k SEA M EH L E6. 2X 1. 5X 13 WASHER 6.2X1.5X13 1
3 [91119-J603-00000X |ZY 1504 3k 35 [ & W2 ke (22 A 4%) SCREW 2
4 90250-1047-0000  [SGY6HT L 5 ke 422 X 12 GASKET 2
5 |11226-J603-000086 |ZY150" 5Lk I35 GRARIIL 8806) UPPER COVER, CYLINDER HEAD | 1
6 |90103-JG03-0000 ZY 150/ 4T 3k b 76 2% B8l SEAL RING OF UPPER COVER, CYLINDER HEAD| 1
7 191521-09001300000 |NC2505E fir449 X 13 PIN 9X 13 1
8 [90101-20100000230 [V2504LiHi ZEOM 10 X 2. 3 (FRkENKR) 0-RING 10X2.3 2
9 |81300-1038-0000  |ZS96-K ¥ %E &4 (NGK CRIE) SPARK PLUG 1
10 [1809B-JG03-00000Y |ZY150 K AR E 414 (kK BiE) IRON PIPE 1
11 [91138-1008-04000X |CG125D-6#HL Sk HES I XELIEFEME X 40 (34 (H4%) |[BOLT M8X40 2
12 [1122B-JG03-000086 |ZY150 K HT k4 A& GALRITIL 8806) M8/56 CYLINDER HEAD ASSY 1
13 [B057890006010570X |GB5789MEKEM6 X 105 (22 [14¥%) BOLT M6X 105 2
14 [90101-30300000250 |V2503 S & 0JL 1830 X 2. 5 (JFAZ IR 0-RING 30X2.5 1
15 |15800-JG03-0000  |ZY1508F &4 & (JQ-TNIB) MIAARNA CSOAML]
16 |B057890006002070X |GB57894ZARM6 X 20 (2% F14F) BOLT Mex 20" "~ = T %"
17 |B057830006002870X |GB5783HEA4EM6 X 28 (2 F14%) BOLT M6X 28 2
18 [90101-10250000240 | 7044311 #% b P RO Bl 25 X 2. 4 (T HEKR) 0-RING 25X2.4 1
19 190214-1A40-0000 | Z£1254k il #% b #i 3k GASKET, CARBURETOR 1
20 [17100-JG03-0000  |ZY1504kuli & (PZ20 #rRIEZE RKID) CARBURETOR 1
21 [9022B-JG03-0000  |ZY150" S HL k% B AL (&) GASKET ASSY, CYLINDER HEAD | 1
22 [91521-10001200000 |ZY 15041 A 5T Sk s AL 8510 X 12 PIN 10X 12 2
23 |1110B-JG03-000086 |ZY150" < H A #E1): (frkR149 8806) CYLINDER BLOCK ASSEMBLY | 1
24 |11211-IA18-0000  |PZ125" FLAARYRE Ik 5% CRANKCASE  COMP L. ASSEMBLY | 2
25 [90205-JG03-0000 | ZY150" T HTAAK 25 dh GASKET, CYLINDER BLOCK 1
26 |B057890006001670X |GB5789MEAEM6 X 16 (22 F14F) BOLT M6X 16 1

[SS)
=

PR Sk B /AR A
CYLINDER HEAD ASSY/CYLINDER ASSEMBLY




BCS MWLM VALVE MECHANISM

ONE-STOP PARTS SOLUTION & cooe>
SEREOENERE H3-0000

H3C&HR (CHINESE DESCRIPTION)

EXHLMR (ENGLISH
DESCRIPTION)

2 | BIEREMARK

QTY

ZY 15048 B B E AL iR ke

BOLT

10405~ 1u06-0000

CBL25 <17 ] B 1A 0 B

2
Z NUT, VALVE CLEARANCE 2
3 [15404-1006-0000  |CB125J1 1) Ia] Bl i 5 24T SCREW, VALVE CLEARANCE 2
4 |15401-JG03-0000  |ZY150°< | J#R /s ROCKER ARM 2
5 [15402-JG03-0000  |ZY150% [ 4%/ il ROCKER SHAFT 2
6 |15406-JG03-0000  |ZY150H%/E < Ju SUPPOERT OF UPPER ROCKER ARM | 1
7 191522-06000100000 |ZY 150485 < Jik 5 1 4 PIN 2
8 |1540A-JG03-0000 |ZY150 | 1440 & ROCKER ARM ASSEMBLY, VALVE | 1
9 |15707-D002-0000  |70°<1 14k VALVE LOCKER 4
10 |15705-JG03-0000  |ZY150% )3z (1) SPRING SEAT 2
11 |15710-JG03-0000  |ZY150" 11 PS4 & INNER SPRING, ASSY 2
12 [1572B-D002-0000 | 70443 B 4H & SEAL, VALVE STEM 2
13 |15706-JG03-0000  |ZY150%5 ]34 5 iz e () RETAINER, VALVE SPRING 2
14 [15702-JG03-0000  |ZY150HE< 1] EXHAUST VALVE 1
15 [15701-JG03-0000  |ZY1503<1] INTAKE VALVE 1 |y
16 [15100-JG03-0000 | 2Y150 "4t I fF VS ealuoe
17 |B057890006001670X |GB578IMEAEM6 X 16 (24 FH4F) BOLT M6X 16 2
18 [15108-JG03-0000  |ZY 150/ 4%l STOP PLATE, CAMSHAFT 1
19 [1553A-JG03-0000 |7V 150445 S R & GUIDE PLATE CHAIN 1
20 |15301-JG03-0000  |ZY1501FE R MBhEER TIMING DRIVEN SPROCKET 1
21 |91191-JG03-0000  |ZY1501F I HEAEAZAEMS X 12 BOLT M5X 12 2
22 |1532B-1047-0100  |SGY6IEM}4ESE 414 (947 DID) SPROKET CHAIN 1
23 |1552A-JG03-0000  |ZY150%4 4% 7k A & TENSION PLATE ASSY 1
24 190211-JG03-0000  |ZV1505K X a8 B HH3 (&)8) GASKET, TENSTONER 1
25 |1554B-JG03-000086 |ZY1505K % 341 £ (8806) i hE ke il £+ ] PLUG OF TIGHTENER 1
26 |B166740A06002070X |GB16674/NELHEAEM6 X 20 (22 H4F) BOLT M6 X 20 2
27 |2143B-JG03-0000  |ZY150%8% & B4 & ASSEMBLY, CHAIN PROTECT PLATE | 1
28 |B057890006007070X |GB57SIUZAEM6E X 70 (2% [14E) BOLT M6X 70 1
29 |91521-08001400000 |707E (1448 X 14X 6. 3 PIN 8X14X6.3 1
30 [90101-10065000180 |70 F#E0TE 6. 5X 1. 8 (T A 0-RING 6.5X1.8 1
31

32

33

34

ALK
VALVE MECHANISM
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SERCUBE

Hi#453% CRANKCASE COVER

ONE-STOP PARTS SOLUTION rr cooe>

L4 FR (CHINESE DESCRIPTION)

EXHLMR (ENGLISH
DESCRIPTION)

2 | BIEREMARK

QTY

£ IAEEIE)  H)6003070X%

GB16674/NEEHEAEMG X 30 (24 F14%) BOLT M6 X 30
2 [b100/4UAV6004070X |GB16674/NSEHEFME X 40 (22 F14E) BOLT M6 X 40
90304-1006-0000  |CB125 /5 24t 416 X 28 X 7 (T i HKR) OIL SEAL 16X28X7
2242A-]G03-00000X |ZY 1508 & #e VL 44 (Gt %5 22 F4E)  |CONTROLLING ARM ASSEMBLY, CLUTCH

90306-1016-0100

CB125TH] & s BRIV it 35 12 X 18 X 5 (PR AE)

OIL SEAL 12X18X5

CB125 ) B £ as BR P 3 3

CLUTCH CONTROLLING ARM SPRING

B0087901030120000

GB879. 14§ 3X12

PIN 3X12

12421-JG03-020085

ZY1507 i A4 o LB (i) 8805]

COVER COMP. RIGHT CRANKCASE

4
5
6 |22427-1006-0000
7
8
9

14301-H032-0000

SLIOHUM A& (AR A< ) Bk

OIL RULER ASSY

10 [90101-10180000300

CG125HLi ROTE P 18 X 3 (T 5 K)

0-RING 18X3

11 [91521-08001400000

TOENIA8 X 14X6. 3

PIN 8X14X6.3

12 122422-]G03-00000X

Y150 8 & 3N R R (L )

HOLDER,CLIUTCH CABLE

13 190206-]JG03-0000

ZY 15045 i 4l 4 7 25 8 2

GASKET, R.CRANKCASE COVER

14 |B166740A06001270B

GB16674/MitIEFEME X 12 (F14F)

BOLT M6 X12

15 [12305-JG03-0000

ZY 150 L pLZk 5k

FIXING PLATE, MAGNETO CABLE

16 [90204-JG03-0000

ZY 1504 iR 1 35 B 3R

TAATATA"L T Sl §

17 |12301-JG03-010085

ZY 1507 i Al el F R (GterEn) 8805]

FRONT PART, L.CRANKCASE COVER

18 |12304-G011-000085

C100KHFL 1k (8805)

CAP, BIG VIEW HOLE

19 190101-10274000265

C100 KMLFL 75 0T 127, 4 X 2. 65 (T iR

O0-RING 27.4X2.65

20 [12303-G011-000085

C100/MLFL 1 (8805)

CAP, SMALL VIEW HOLE

21 [90101-10132000265

C100/MILFL 75 0T BBl 13. 2 2. 65 (T i)

O0-RING 13.2X2.65

22 |B166740A06004570X |GB16674/NEHZHEM6 X 45 (22 (5 %E) BOLT M6X 45
23 |B166740A06003070X |GB16674/NELHEAEM6 X 30 (22 H4F) BOLT M6 X 30
24 |B166740A06003570X |GB16674/NEHZHEM6 X 35 (22 (5 4E) BOLT M6 X 35

25 |12302-JG03-010185

ZY1504 A8 )5 a6 [ (R4 k- 14) 8805]

BACK PART, L.CRANKCASE COVER

== (oo == === :::p— === == ===~ |—~]|wo]|w

CRANKCASE COVER
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SERCUBE

BARR AR CLUTCH ASSY

ONE-STOP PARTS SOLUTION ~r cooe> B3 4HK (CHINESE DESCRIPTION) %%Eﬁégi | ;TTgS;ISH %T% #VEREMARK
SERRACITARIESL)  )3-0200  |2Y15088 & 35 K CLUTCH ASSY 1
2 [22405-J003-0000  |ZY15018 & SEHEAT PUSHING ROD, CLUTCH 1
3 |B166740A06002270B |GB16674/NSHZFEME X 22 (F14F) BOLT M6 X 22 4
4 |92102-00000006003 | #i7K (6003) BEARING (6003) 1
5 [22121-JG03-0000  |ZY 15034 48 % END COVER, CLUTCH 1
6 |22142-JG03-0000  |ZY1507 & Seans SPRING, CLUTCH 4
7 [22105-JG03-0000  |ZY15085 & 48 CENTER SLEEVE, CLUTCH 1
8 [22214-1006-0000  |CB125H 55 & 58 3 2 BE 4 DRIVE FRICTION DISK 5
9 |22215-JG03-0000  |ZY1501% & 58 M Zh BE# OUTER FRICTION DISK A 4
10 |22122-JG03-0000  |ZY150 852 48 1 4k PRESSURE PLATE, CLUTCH 1
11 |22002-JG03-0000  |ZY150 54 s 14 4 #] WASHER 1
12 |22150-JG03-0100  |ZY15085 & 2e b B 414 (R OUT CASE ASSEMBLY, CLUTCH| 1
13 [22104-JG03-0000  |ZY15085 & 284k & SLEEVE, CLUTCH 1
14
15 - 1
16 WWW.,.Sedlupe

oto.com

CLUTCH ASSY
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B/ B BETE e 4F OIL PUMP/OIL FILTER

ONE-STOP PARTS SOLUTION ~r cooe> B3 4HK (CHINESE DESCRIPTION) %%Eﬁiféléﬁgﬁ)uw QTY 2 | BIEREMARK

SR )EIEI0) )3-0000 | ZY 1501y 37 as B 14 OIL FILTER, COMP 1

Z [14201—10u06-0000 CB125 AL e 28 a4 OIL PIPE 1
B008190105001220B |GB819. 1424TM5 X 12 (F14¥) SCREW M5X 12 3

4 {14202-1006-0000 A I R SPRING, OIL PIPE L
5 |14207-1006-0000 s OIL FILTER COVER 1
6 [14208-1006-0000 rannkis| OPEN PIN 1
7 90209-1006-0000  |CBI125 LI I ek o6 25 3 24 GASKET, OIL FILTER 1
8 91202-G011-0000  [C1003 B8 & BL A B BFM14 X 1 LOCK NUT, CLUTCH 1
9 (22004-G011-0000  [C100 3= B8 & BL 1 i £ | DISH WASHER, CLUTCH 1
10 |14203-JG03-0000  ZY150HL it JEi de it 1411t ROTOR ASS. OF OIL FILTER| 1
11 [23101-JG03-0000  |ZY150F:F)ik PRIMARY DRIVE GEAR 1
12 [91521-08001400000 |705E {7 448X 14 X 6. 3 PIN 8X14X6.3 2
13 |B008180004000820B |GB818HZ4TM4 X 8 (5 4¢) SCREW M4 X8 1
14 |14108-JG03-0000  |ZY150HLi % 354 0IL PUMP COVER 1
15 |14111-1008-0000  |CG125DHLIt%E P & 1 INNER ROTOR, OIL PUMP 1 |
16 [14112-1008-0000 |CG125DHLIN 415 T AN o 2d(CUID e
17 |14110-JG03-0000  |ZY150HLiH 244 0IL PUMP BODY 1
18 [B0011902025100000 |GB119. 2442. 5X 10 PIN 2.5X 10 1
19 [B0011902040240000 GB119. 244 X 24 PIN 4X 24 1
20 |14107-JG03-0000  |ZY 150411 %% yih 32 i SHAFT, OIL PUMP 1
21 [14102-JG03-0000  |ZY150KLiMZE ikt GEAR, OIL PUMP 1
22 |B0089600060000000 |GB8I6+4El6 CIRCLIP 6 1
23 |14100-JG03-0000  |ZY150KLi & # 1k OIL PUMP ASSY 1
24 |B166740A06003570X |GB16674/MIZAEM6 X 35 (22 F14%) BOLT M6 X 35 2
25
26
27
28
29

ALt 3R A /AL i 9T 4%
OIL PUMP/OIL FILTER
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e GG

ONE-STOP PARTS SOLUTION & cooe>
£ CIZAEE3L)  )3-00000C

%48 CRANKCASE

H3C&HR (CHINESE DESCRIPTION)

EXHLMR (ENGLISH
DESCRIPTION)

£%-FEREMARK

-

ZY150" KT S ABKE K IBBEM8 X 63 CEE4E)

NUT

QTY

4
2 [955U1-C125202200B |CG125D B #4812, 5X2X 22 (F1%E) WASHER 12.5X2X22 4
3 191101-JG03-0000  |ZY150"K L XN Sk WEA2AB (144mm) CYLINDER STUD BOLT A 4
4 191521-10001200000 |ZY 150844 S5 {1 Sk @ fr4410 X 12 PIN 10X 12 2
5 [91117-JG03-0000  |ZY15048 R4S 5 A HEFEM8 X 30 BOLT, RETURN SPRINGN FIXING M8x30 | 1
6 [91521-08001400000 |705E (448 X 14X 6. 3 PIN 8X14X6.3 2
7 |1431B-D002-0000  |[7OHLIHiTIE ML & STRAINER, OIL FILTER 1
8 |18097-1008-0000  |CG125DEFSEIAE 1 Kk CLAMP 1
9 [12130-1008-0001  [CG125D-1#MS B A (E (B &EMAEL KAL) |PIPE ASSY 1
10 [1222B-JG03-000085 |ZY1504 Bhflifi 414 (8805) RIGHT CRANKCASE BLOCK 1
11 |92102-00000006202 |47k (6202) BEARING (6202) 2
12 [92102-10006203P63 | fili 7K (6203/P63) B 11-25 BEARING (6203/P63) 1
13 |B057890006001670X |GB5789MZAEM6E X 16 (= F1%E) BOLT M6X16 2
14 |12121-1A40-0000 | Z& 1254 7K JEHR PRESSURE PLATE, BEARING | 2
15 [92102-000006203RS | %17 (6203RS) BEARING (6203RS) 1y
16 [92102-00000TM6204 |liK (TH6204) WWWWESeAaACLIDe
17 |92102-000006201RS | %7K (6201RS) BEARING (6201RS) 1
18 [92102-0063-28-X2H | #li7k (63/28/X2H) BEARING (63/28/X2H) 1
19 |[1212B-JG03-000085 |ZY 150/ il 4 414 (8805) LEFT CRANKCASE BLOCK 1
20 |91103-1008-00000X |CG125DJIIEZE (2% 19 48%) OIL DRAIN PLUG 1
21 |93301-71242020000 |CG125Dji jihi h2 FE 4 H B 12. 4 X 2X 20 WASHER 12. 4X2X 20 1
22 190305-1008-0100  |CG125DF4 & i3} 14 X 22 X 5 (P s BR IiK) OIL SEAL 14X22X5 1
23 [12132-JG03-0000  |ZY150 K A4 Thi4Y PRESSING PIN BODY UPPER PIN | 1
24 [12133-JG03-0000  |ZY150 % A3 PRESSING PIN BODY SPRING | 1
25 [12136-JG03-0000  |ZY150 A5 $4H PRESSING PIN BODY STOP PLATE | 1
26 |B166740A06001670B |GB16674/NELHZAEM6 X 16 (FH4F) BOLT M6X 16 1
27 190303-1006-0100  |CB125H1 &4y 20 X 34 X 7 (WA ERIR) OIL SEAL 20X34X7 1
28 [21116-JG03-0000  |ZY 1505 B4 FR AR STOPPER, KICK STARTER 1
29 [B057890006004070X |GB5789IHZHEM6 X 40 (22 [1%%) BOLT M6 X 40 7
30 |B057890006007070X |GB57SIUZAEM6E X 70 (2% [14¥%) BOLT M6X 70 6
31 |B057890006001670B |GB57894Z M6 X 16 (F1%%) BOLT M6X 16 2
32 |B166740A06004570X |GB16674/NSEHZREM6 X 45 (22 F145F) BOLT M6 X 45 1
33

%% CRANKCASE
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SE H:‘I;:E JQ“%

AT S04 /5 22 CRANKSHAFT CONNECTING-ROD ASSY/PISTON

ONE-STOP PARTS SOLUTION ~r cooe> HSCA&FK (CHINESE DESCRIPTION) %%Eﬁiféw(’ﬁgﬁ)uw %T% #VEREMARK

EERRACIARSES)  )3-0000  |7V1509% 23— PISTON RING 1 1
Z (15104 J003-0000  |ZY1503% FEFF — PISTON RING 2 1
3 [13120-JG03-0000  |ZV1503HIFR4H & OIL RING ASSY 1
4 |1310A-JG03-0000  |ZY150%% ZEFL %, PISTON RING COMP 1
5 [91401-1041-0000  |GS1253F E44 44 CHECK RING, PISTON PIN 2
6 |13102-JG03-0000  |ZY1503% FE 4 PIN PISTON 1
7 [13101-JG03-0000  |ZY1503% %€ PISTON 1
8 |1320B-JG03-0000  |ZY150 i filiE AT &#B1: CRANKSHAFT CONNECTING-ROD ASSY| 1
9 |23206-JG03-0000  |ZY150 ik CRANKSHAFT TUBE 1
10 [92102-TMT6207YA9 | %liZK (TMT6207YA9) BEARING (TMT6207YA9) 1
11 [91601-1008-0000  |CG125DF[5 525X 14 X 4 SEMICIRCULAR KEY 2
12 |13220-JG03-0000  |zV150 4 AT 41 & CGEdlR. B, #E3)ik) |CONNECTING ROD COMP 3 1
13 |91601-D002-0000 |70 [F%E4 X 12. 5 SEMICIRCULAR KEY 1
14 [13302-JG03-0000  |ZY 150 il E 3 vkt DRIVING GEAR 1
15 |1331B-JG03-0000 |7V 1504k A zh tise 411E DRIVEN GEAR ASS. 1 Iy
16 [13310-J603-0000 | ZV150°F il 3 Aah thi #6 AL1E MWW b Ed U E
17 |23204-JG03-0000 | ZV150°F bkl & BALANCE SHAFT BUSH
18 |13301-JG03-0000  |ZY150°F-#i%h BALANCE SHAFT 1
19 [91213-JG03-00000X |ZY 1508 FEALERREM14 X 1. 25 X 11 (3% (A %E) NUT M14X1.25X11 2
20 [93301-41452829000 |ZY 15055 & i SR RFHRE 14. 5X 2. 8 X 29 WASHER 14.5X2.8X29 3
21 191202-JG03-0000  |ZV15085 & 284 SXHE REM14 X 1X 8 LOCK NUT, CLUTCH 1
22
23

oto.com

A T / 0
CRANKSHAET CONNECTING-ROD ASSY/PISTON
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®

SERLUBE (fr_"% F&5IH1# TRANSMISSION MECHANISM

ONE-STOP PARTS SOLUTION rr cooe>

H3C&HR (CHINESE DESCRIPTION)

EXHLMR (ENGLISH
DESCRIPTION)

2 | BIEREMARK

QTY

SEREOEOEIET 221022500

S125HEI P 12. 2X 1X22. 5

WASHER 12.2X1X22.5

2 |2oss=)603—-0002 ZY150 - Fho Ry i %8 GEAR M-2
23222-JG03-0005  |ZY150 = H5RY ik GEAR M-5
4 |23225-JG03-0005  |ZY150 L M55 B BUSH
5 [23223-J6G03-0000  |ZY150Fl%h ik 4ChHIE 17 X 1. 6X 23 WASHER
6 [91402-D002-0000 |70/5 sh4h#4PE ¢ 15.5X1.2X ¢ 19 CIRCLI ¢15.5X1.2X ¢ 19
7 123222-J6G03-0003  |ZY150 E 3RS ke GEAR M-3
8 |23225-JG03-0004  |ZY150 L M4k 5+ B BUSH
9 |23222-JG03-0004  |ZY150E 44kt 46 GEAR M-4
10 [23221-JG03-0000 | ZY 1503l TRANSMISSION MAIN SHAFT

11 193301-62011027000

W120 /5 Bl E FE20. 1X 1 X 27

WASHER 20. 1X1X27

12 [23203-JG03-0002 | ZY 1508 Hh 24 ik i v & GEAR BUSH

13 [23242-JG03-0002 | ZY150 @I Hh2RY ik GEAR C-2

14 [23242-JG03-0005 | ZY150 @I H5RY thi%e GEAR C-5

15 123241-J603-0000 | ZY150 & ik TRANSMISSION COUNTER SHAFT I
16 |23242-J603-0003 | ZY 150 3RS %k WWW.S5Ed e
17 [23223-JG03-0001  |ZY 150 fl4h i 46 Fa PEl20 X 1. 6 X 27 WASHER

18 [91414-G011-0000  |C100#&IHhikFE+4 P & 18. 5X 1. 2X ¢ 22 CHECK RING

19 [23242-JG03-0004  |ZY150@) A4k thi%e GEAR C—4

20 |93301-61721226000 |W100E 8 17. 2X 1. 2X 26 WASHER 17.2X1.2X26

21 |23203-JG03-0001  |ZV150&I5h IR ki1 B GEAR BUSH

22 |23242-JG03-0001  |ZY1508) 41 RSk 46 GEAR C-1

23 [93301-51751226000 |ZY 15054l #4617, 5X 1. 2 X 26 WASHER 17.5X1.2X26

24 |B0089401170000000 |GB894. 14417 CIRCLIP 17

25 [93301-51421034000 |ZY150)5 sh4h##PE 14. 2X 1 X 34 WASHER 14. 2X 1X 34

26 {21119-D002-0000 703 Bh ke 8 SPRING, KICK STARTING RATCHET WHEEL

27 |21118-JG03-0000  |ZY150 5 &%t STARTING RATCHET

28 [93301-51631022000

ZY150)5 B HpEl16. 3X 1 X 22

WASHER 16. 3X1X22

29 |21117-JG03-0000

ZY150)3 Bhthike

GEAR, KICK STARTER

30 |B0089401160000000

GB894. 144816

CIRCLIP 16

31 [21107-JG03-0000  |ZY 1505 &hkitsdh PIVOT, KICK STARTING SHAFT
32 |21102-JG03-0000  |ZY150/8 shihfh % SLEEVE

33 [21106-JG03-0000  |ZY150)5 &k & A 3 5% RETURN SPRING, KICK STARTING SHAFT
34 193301-51731224000 |ZY150)5 shihH M 17. 3X 1. 2X 24 WASHER 17.3X1.2X24

35 |23248-JG03-0000  |ZY150)5 #hid i thike GEAR

36 |21111-JG03-0000 | ZY150/5 B3k COLLAPSTBLE

37 |23401-JG03-0000 ZY150F BhEEFS (428. 14) DRIVE SPROCKET

38 |23402-1006-0000  |CB125M1 = Bh#E4E i 52 bt FIXING PLATE, DRIVE SPROCKET
39 |B0578300060010708 |GB578342 M6 X 10 (F14%) BOLT M6X 10

40 |23220-JG03-0000  |ZY150E4h & MAIN SHAFT, TRANSMISSION
41 23200-JG03-0200  |ZY150-2# L @l 4h2H & (B4 153) COUTERSHAFT TRANSMISSTON
42 121100-JG03-0000  |ZY 1505 &kl & KICK STARTING SHAFT ASSEMBLY

»—A»—A._‘l\:._‘._‘._‘._‘._‘._‘»—t»—t»—t»—1\3»—-»—-»—-»—-»—-»—-»—-[\:»—-»—-»—-E»—-»—-»—[\:QJ»—-»—-»—»—-NN»—-»—»—-»—-

oto.com
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SERCUBE

25 W) GEARSHIFT MECHANISM

ONE-STOP PARTS SOLUTION rr cooe>

L4 FR (CHINESE DESCRIPTION)

EXHLMR (ENGLISH
DESCRIPTION)

2 | BIEREMARK

QTY

SEREOEIET  10-0000

Zr 125847 € R ARER A

BOLT FIXING PLATE

1
2 [995U1-0u621014000 |ZS965E AR EE6. 2X 1X 14 (F) WASHER 6. 2X 1X 14 1
3 [2434A-JG03-0000  |ZY1505E Atk 2 & LOCATING PLATE ASSY 1
4 |24304-JG03-0000  |ZY1505E for b 3 5 SPRING , LOCATING PLATE 1
5 |B057830006002070B |GB57831244M6 X 20 (F14%) BOLT M6 X 20 1
6 |24202-JG03-0000  |ZY150 LM STOPPING PLATE 1
7 124200-JG03-0000  |ZV150738 i S #BA: (FLRY [ BrAY) GEARSHIFT DRUM COMP 1
8 |24107-JG03-0000  |ZY150: %k X ih SHAFT , GEARSHIFT FORK 1
9 |24108-JG03-0000  |ZY 1508 4h$k Y il GUIDE PIN, SELECTOR FORK CENTER | 1
10 [24106-JG03-0000  |ZY1503%li4% X CENTER FORK, MAINSHAFT 1
11 |24104-JG03-0000  |ZY150&|%iik X RIGHT FORK, COUNTERSHAFT| 2
12 [24300-JG03-0000 | 7Y 1504544 B 264 (208mm) GEARSHIFT LEVER COMP 1
13 |24301-JG03-0000  |ZY 1508k %4 & GEARSHIFT SHAFT COMP 1
14 [24302-JG03-0000 | ZY 15044 =] {7 3 55 RETURN SPRING 1
15 93301-51400102100 | #4414 X 1. 0X 20 WASHER 14X 1. 0X 20 1
16 [B0089401140000000 [GB394. 134[& 14 awWvVY.Sedupe
17 |B057830006002070G |GB5783HZAEM6 X 20 (F44%) BOLT M6 X 20 1
18 |24400-1008-0016  |CG125DAF ik BEHR #5114 (BT-16) %% GEARSHIFT SHAFT 1
19 |88004-JG03-0000  |ZY 15044 & Bhifh sk CONTACT, CEARINDICATION | 1
20 |8803B-JG03-000045 |ZY15044 LA 4 & (LR [E PR L:450)#%11D01 |GEARSHIFT SWITCH LAMP 1
21 |B057890006002570X |GB57894ZFM6 X 25 (% FH4¥) BOLT M6 X 25 2
22 191522-03000850000 |48 34 44 73X 8. 5 PIN 3x8.5 2
23

24

25

26

27

28

29

30

31

32

33

34

oto.com
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ONE-STOP PARTS SOLUTION & cooe>
SEREOEEIET H3-0100

REER LA R MAGNETO COMP

FELHHR (ENGLISH Wg | #TEREMARK
FISL&FF (CHINESE DESCRIPTION) vl e
ZY150-28 R UL T2 & (12V8H)) ROTOR ASSY, MAGNETO 1

2 [02120-Ju03-010043 |ZY150- 284 FEMLE T 414 [ (12V8HL 4 i BB STATOR ASSY, MAGNETO 1
3 |B166740A06001670B |GB16674/NSHZATME X 16 (F14F) SCREW M6X 16 2
4 |B057830005002570B |GB578312 kM5 X 25 (4 4%) BOLT M5X 25 3
5
6
7
8
9
10
11

www.seacubemoto.com

M AL MAGNETO COMP
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Ja3hHL# ELECTRIC STARTING MECHANISM

ONE-STOP PARTS SOLUTION rr cooe>

L4 FR (CHINESE DESCRIPTION)

EXHLMR (ENGLISH

&

£%-FEREMARK

DESCRIPTION) QTY
EERRACITARIESL)  )6002570X |GBSTSOMERME X 25 (2% F14%) BOLT M6 X 25 2
2 [62200-Ju03-000051 |ZY150)8 Bh L1 (8805 LK [FITE510) STARTING MOTOR ASSY 1
3 [21402-JG03-0000 | ZY 150 %L EE i % falt SHAFT, REDUCTION 1
4 21403-JG03-0000  |ZY150 XUk ik 46l REDUCTION SHAFT SLEEVE 1
5 |21421-JG03-0000  |ZY150 %Ik k%6 TWIN GEAR, SET 1
6 |92102-0000K222917 |ZY1507% 41l 7k (K22 X 29X 17) BEARING (K22X29X17) 1
7 |2142A-JG03-0100  |ZY150-28/35h Kkl & PLATE GEAR ASSY 1
8
9
10
11
12

WA B LA
ELECTRIC STARTING MECHANISM
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B 224 ELECTRIC

ONE-STOP PARTS SOLUTION =+ cooe> B34 FK (CHINESE DESCRIPTION) %%E%cﬂ;w(’ﬁgﬁ; ISH %{% e
- SEECIEEESE)  )8-000030 |7/ 3 (MGO3B) L: 300 IGNITION COIL 1
Z 3120U—J603-0000 ZY150 s K 2% (DCI-ZSG03-000) C.D. I 1
83100-1008-010020 | %7t i /& #5 (MT12V8-ZS05B) RECTIFIER 1
82290-1049-010016 |4k H1 2% (MQJ10-ZS01B) RELAY 1

O [00 |3 [0 |OT [~ |wW

www.seacubemoto:
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2. S

RS FEEH &40 EXHAUST GAS RECIRCULATION SYSTEM

ONE-STOP PARTS SOLUTION ~r cooe> HSCA&FK (CHINESE DESCRIPTION) %%E%Cﬁ;l ;ngr\?)USH %&T% #VEREMARK
— S8R0 () )8-0005 |cG125D R b SRS BEIR S 1 -6 (14X 9 X 600|CONNECTING PIPE 1
2 [10101-1008-0100  |CG125D /R A UE weE HE I i R Pl 15. 3 HOOP 1
3 |18090-J034-0001  |CG150DZ S 2R CH B L IRE) GAS PUMP 1
4 |18110-1008-0010  |CG125DJK SABRH MG E LT 1 -84 (¢ 15X & 9> RUBBER PIPE 1
5 |18097-1008-0000  |CGI25DEESAEHEY 1 R4 CLAMP 2
6 |18092-1008-0007  |CGL25DE BRI 1 -8% (b 15X & 9X 140[RUBBER PIPE 1
7 |18097-1008-0100  |CGI25DRSIEHE 11 i CLAMP 2
8 |18092-1008-0104  |CG125DESAMMAZIKE 11 -58 (b 9X $4X520)|RUBBER PIPE 1
9 |18110-1008-0114  |CG125DJK SABH G LT 11-9% (¢ 9X & 4 X |RUBBER PIPE 1
10
11
12
13
14
15 - I
16 WWW.Seacupemoto.com
17
18
19
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[
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ENVIRONMENT PROTECT MECHANISM
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